



MATERIALS TEST REPORT

Ref. D306009 Date December 12, 2018 Page 1 of 2

Tim Trunkle
Eazyhang, LLC
1596 Ingram Hanger
Charleston, SC 29407

Purchase Order #: Credit Card

Test Procedure

- Shear []
Load [X]
Impact []
Density []
Bend []
Pressure []

Part: EazyHang Wall Rail and Cabinet Brackets

Specifications: ASNI KCMA A161.1-2017 Section 5.2
30" Cabinet was attached to test wall using EazyHang rail system and 3 brackets. Cabinet was proof loaded to 600 lbs.

Test Results

Table with 4 columns: Test Setup, Load (lbs), Results, Remarks. Contains 5 rows of test data including load conditions and failure observations.



Prepared by: [Signature] Colin Savage
Materials Testing

Approved by: [Signature] Jeremy Senn
Group Supervisor

This report may not be reproduced except in full without the written approval of ATS. This report represents interpretation of the results obtained from the test specimen and is not to be construed as a guarantee or warranty of the condition of the entire material lot. If the method used is a customer provided, non-standard test method, ATS does not assume responsibility for validation of the method.



MATERIALS TEST REPORT

Ref. D306009 **Date** December 12, 2018 **Page** 2 **of** 2



Figure 1: Test setup, cabinet hung upside down for testing purposes, arrow shows load direction.